
APPLICATION FOR RENEWAL OF 

NPDES CA0107409 and 


301(h) MODIFIED SECONDARY TREATMENT REQUIREMENTS 


Point Loma Ocean Outfall 

VOLUME IV 
APPENDICES A thru F 

City of San Diego 

Metropolitan Wastewater Department November 2007 



 
 
 
 

 
 

 
 

 
 

 
 

 
 
 
 
 
 
 
 
 

 
 

 
 

Application for Renewal of NPDES CA0107409  

& 


301(h) Modified Secondary Treatment Requirements for 

Biochemical Oxygen Demand and Total Suspended Solids 


POINT LOMA OCEAN OUTFALL & 

POINT LOMA WASTEWATER TREATMENT PLANT 


Submitted under provisions of 

Section 301(h) of the Clean Water Act 


City of San Diego 

Metropolitan Wastewater Department 


9192 Topaz Way 

San Diego, CA 92123 


(858) 292-6401 
[...]
METRO SYSTEM WASTELOADS 

c 
) 

WATER 

.1 

SECONDARY : 

~--------~-----E-~~----~---------~1 ) 

NCWRP 
SECONDARY 
TREATMENT 

t 
BACKWASH WATER 

COMBINED SLUDGE 
MBC 

THICKENING' 
DIGESTION 

(NCWRP SLUDGE ONLY) 

THICKENED DIGESTED SLUDGE 

THICKENING CENTRATE 

MBC 
DEWATERING 

(NCWRP SLUDGE AND 
PLWTP SLUDGE) .._____________.DEWATERING 

J ~ · CENTRATE 

SECONDARY..------.EFFLUENT .... 
NCWRP 

TERTIARY 
TREATMENT 

I 
SECONDARY 

EFFLUENT 

TITLE 22 QUALITY EFFLUENT 

DEWATERED SLUDGE CAKE 

THICKENED DIGESTED SLUDGE 

1lTlE 22 QUALITY EFFLUENT 

CHEMICAL 
ADDITION 

COAGULANT 
ADDITION 

DISPOSAL & 
BENEFICIAL USE 

J 
I 

RECLAIMED 
CUSTOMERS 

J 
I 

METRO SYSTEM WASTELOADS 

PUMP 
STATION 1 

RECLAIMED 

PUMP 
STATION 2 

.,, 
PO~NT LOMA WTP 

.. 
f 
I 

CUSTOMERS 

I 
I 

OCEAN 
DISPOSAL 

,~ 

METRO SYSTEM PROCESS SCHEMATIC 

FIGURE A-2 



November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


to-south along several local streets and across the site ofthe U.S. Marine Corps Recruit Depot until it 

reaches Pump Station No.2. 

A new 2.8-mile-long semi-parallel NMI ("East NMI") was constructed in 1996. The West NMI 

relief interceptor begins as a 1 08-inch sewer on the north side of the San Diego River, where it 

collects the flow from the new 78-inch North Mission Valley Interceptor. (See Figure A-1) The 

1 08-inch NMI crosses the San Diego River and picks up flow from the 30-inch South Mission Valley 

Interceptor. It then crosses under Interstate Highways 8 and 5, and traverses in a southerly direction 

approximately a half-mile east ofthe 96-inch West NMI. At Barnett A venue, it turns to the west and 

reaches the alignment ofthe original96-inch NMI, where it increases in size from 108 to 114 inches. 

The 114-inch East NMI then parallels the 96-inch West NMI in a southerly direction for 

approximately 1 mile to Pump Station No.2. 

South Metro Interceptor (SMI). The SMI (see Figure A-1 on page A-3) conveys wastewater flows 

to Pump Station No. 2 from the southern region and portions of the central region of the Metro 

System service area. The upstream reach of the SMI extends from the City of Imperial Beach to 

Pump Station No. 1. This 7.6-mile SMI interceptor ranges from 42 to 96 inches in diameter. The 

downstream reach of the SMI runs between Pump Station No. 1 and Pump Station No. 2, and 

includes 1.6 miles of72-inchforcemain, 1.0 mile of78-inch sewer, 2.1 miles of84-inchcross-town 

tunnel sewer, 0.3 miles of 102-inch sewer, and 1.7 miles of 108-inch sewer. 

Pump Station No.1. Pump Station No.1 (see Figure A-1) conveys flows from the SMI to Pump 

Station No.2. Pump Station No. 1 is a conventional reinforced concrete structure equipped with six 

vertical dry pit pumping units, each driven by a 600-horsepower electric motor. With one unit as 

standby, the pumping capacity is approximately 160 million gallons per day (mgd). The pump 

station was initially placed in operation in 1963 with three pumps, and a fourth unit was added in 

1974. The last two pumps were added in 1993. Pump Station No. 1 also includes chemical 

additional facilities for odor and sulfide control. (Chemical use at Pump Station No. 1 and other 

Metro System facilities is detailed in Section A.2.7 on page A-38.) 

Pump Station No.2. Pump Station No.2 is the terminus of the NMI and SMI. (See Figure A-1) 

Virtually all inflow to the Point Lorna WTP is conveyed via Pump Station No. 2. Pump Station 

No.2 is a reinforced concrete structure equipped with eight dry pit pumping units, each rated at 

50,000 gpm. Six pumps are driven by 2250-horsepower electric motors and the other two by 2400

horsepower natural gas fueled engines. With one pump serving as a standby unit, the pumping 

capacity is approximately 432 mgd. Ferric chloride and other chemicals (see Section A.2.7) are 

added to the flow at Pump Station No.2 for odor control and to assist in coagulation/sedimentation 

at the Point Lorna WTP. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-5 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Pump Station No. 2 discharges wastewater to the east portal ofthe Point Lorna Tunnel through two 

87 -inch diameter force mains, respectively 2.9 and 2.7 miles long. One force main, installed in 1963, 

follows a land route while the second force main, installed in 1975, is routed underneath San Diego 

Bay. The Point Lorna Tunnel conveys wastewater under the Point Lorna peninsula. It is 108 inches 

in diameter and 0.8 miles long. The Point Lorna Interceptor Sewer begins at the tunnel's west portal, 

is 114 inches in diameter and 1.5 miles long, and terminates at the Point Lorna WTP headworks. 

Grove Avenue Pump Station. The Grove Avenue Pump Station (see Figure A-1) is located three 

miles north ofthe South Bay WRP and conveys wastewater from a portion ofthe southern region of 

the Metro System to the South Bay WRP. The pump station diverts wastewater from the San Ysidro 

Trunk Sewer and the Otay Valley Pump Station to the South Bay WRP via a 3 0-inch diameter force 

main. This station is capable of providing up to 15 mgd of wastewater to the South Bay WRP. 

The design capacity ofthe Grove A venue Pump Station is 15 mgd (average flow) and 18 mgd (peak 

flow). The pumps are vertical, mixed-flow, non-clog, centrifugal with variable speed drives. The 

pump station features a below-grade, trench-type, self-cleaning wet well. The pump room is a 

below-grade structure that houses the pumps, discharge piping and valves, and the pump control 

valves. The motor room houses the pump motors with the pump motors connected to the pumps 

through extended shafting. The motor room and motor control rooms are situated at -grade and above 

the 1 00-year flood level to protect the electrical equipment and motors from damage and failure from 

flooding. 

Otay River Pump Station. The Otay River Pumping Station conveys wastewater from the Otay 

River portion ofthe Metro System service area to the Grove A venue Pump Station via a conveyance 

system that is comprised of: 

• 	 a 9,300 foot-long 24-inch force main and 3,400-foot-long gravity main to divert flows from 

the Otay and Chula Vista Trunk Sewers, and 

• 	 a 700-foot-long, 36-inch gravity line between Hollister Street and the Grove Avenue Pump 

Station. 

A.2.2 Point Lorna WTP and Ocean Outfall 

Overview. The Point Lorna WTP is a chemically-assisted primary treatment plant. The plant has 

rated capacities (with one sedimentation tank out of service) of240 mgd average annual daily flow 

and 432 mgd peak wet weather flow. The plant layout is presented in Figure A-3 (page A-7). These 

processes include: 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-6 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


., 
'" 

2 
0 

~ 
~ 
(ll 

0 
2 
Q 
-1 

5 
ltl 

z 
0 

~ z 
2 c 
<t 

.·: 

I 
l 

·I 
i 
I 
I 
! 
l 
! 

l 
' I 

i 

,J 
\ 
I 
i 

r 

I 

I 
I 
I 
f 

I 
I 

I 

I 
1 
I 
I 
I 

\ 
I 

t 

\

\ 
\ 

\ 
\ 

i; 
::! 
0 

:£ 
0 
2 
z 
w wa:: 
0 
C/l 

~ 
3 
w 

tli 

1> ::>1:: .... 
0 s 0 
:£ 
2 
0 

1~ 2! 
:::i 
§ ..J 

<t: 

<t:Q.. 
:EI- M 

<( 
I 

o2!_,w w 
a::::~~ ::J 

-w (!)
Oa:: 

. ll..J- u: 
a: w 

... 
\ 

i 
I 

I 
i
1rn 
~ 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-7 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


• 	 mechanical self-cleaning climber screens to remove rags, paper, and other floatable material 
from the raw wastewater, 

• 	 aerated grit removal including grit tanks, separators and washers, 

• 	 chemical addition to enhance settling to achieve at least 80 percent removal of suspended 

solids, 

• 	 sedimentation where flocculated solids (sludge) settle to the bottom of the sedimentation 

tanks and scum floats to the surface, and 

• 	 sludge and scum removal facilities. 

Figure A-4 presents a schematic ofwastewater treatment process at the Point Lorna WTP. Table A-2 

(page A-9) presents design criteria for Point Lorna WTP unit processes. Onsite solids treatment at 

the Point Lorna WTP consists of anaerobic sludge digestion. Digested sludge is transported via 

pipeline to the Metropolitan Biosolids Center for dewatering and disposal. Screenings, grit, and 

scum are trucked to a landfill for disposal. 

Plant Inflow. In addition to receiving raw wastewater from both the northern and southern portions 

of the Metro System service area, the Point Lorna WTP may also receive treated effluent from the 

North City WRP. During the non-irrigation season, secondary North City WRP effluent is 

discharged to the Point Lorna WTP via the NMI for retreatment and disposal. Additionally, during 

times when North City WRP recycled water production exceeds demands, excess North City 

recycled water may also be conveyed to the Point Lorna WTP for treatment and disposal. 

Preliminary Treatment. Raw wastewater from Pump Station No.2 flows into the Point Lorna 

WTP through five 15 mm mesh mechanically cleaned bar screens. Screened raw wastewater then 

enters a single basin from which it flows through six parallel Parshall flumes where plant influent 

flow is measured. Preliminary treatment is also performed at Pump Station No. 2 where the coarse 

bar screens are located. 

Grit Removal. The Parshall flumes also apportion flow equally between six aerated grit removal 

tanks. Settled grit is extracted from the tanks, separated, washed, and conveyed to a hopper for truck 

loading. The grit removal tanks are covered to contain odors. Foul air is drawn from under the 

covers and treated in two-stage scrubbers. 

Chemical Coagulation. Chemical coagulants are added to the screened raw wastewater to enhance 

settling of suspended solids. Section A.2. 7 summarizes chemical use, application points, typical 

dose rates, and purposes ofchemical addition at the Point Lorna WTP. Ferric chloride mixing occurs 

in the Parshall flumes, and anionic polymer (for flocculation) is added in the influent channel to the 

sedimentation tanks. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-8 and 30l(h) Application 




I 

----------------------------------------------------------------------------------------~ 
~ 1- 1
~ z z 
~ 5 ~ 

::::> u 
(!' u 
~ 0
0 -I 
0WASTEWATER : ... 

.. ·.. COARSE ~··PUMPING ....:1---;-~ FINE .. GRIT ~------~ 

SO. EFFLUENT 
CONNECTION 

VORTEX 
STRUCTURE 

I 

A I 
__., SEDIMENTATION _.. 1-1-----1----"""' 

OCEAN 
OUTFALL_1, 
I 

r 

•~ SCREENS . I - SCREENS REMOVAL 1---""--illll L.J 

I ~ 
I I 

-

I ~ 

~----~: ~~----~ 
I 

I 
I 

------------------------------1 

CENTRATE 

I 
I 
I 
1(/) 
~w·11·...J-u 
~ 
c.. 

~ 
,C.. 

. II 

GRIT 
HANDLING 

I 

SCREENINGS 

SCUM 

RAW 

SLUDGE 

HOT WATER 

_._ 

.--------------e--------11 DIGESTERS ) 

BOILERS & 
COGENERATION 

, 

I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
I 
I 
I 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

DISPOSAL.. 

I 
I .. 
DISPOSA~ 

I 
I 

DISPOSAL 

I > 

{l WAST~ GAS 
j BUR~ERS 

~-~----------~~L_j : 
I 
I 
I 
I 

----------~----------------------------------------------------------------------------- DISPOSAL 

METRO 
BIOSOLIDS 

CENTER 

t. 

I 
I 

POINT LOMA 
WASTEWATER 

TREATMENT PLANT 
PROCESS SCHEMATIC 

·- DIAGRAM 

FIGURE A-4 
------------ ---:~ ...---. .._:_ --- ---~··------··--------- -··---~·---· 



November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


TableA-2 

Design Criteria and Loadings 


Point Lorna Wastewater Treatment Plant1 


PROCESS UNIT VALUE 

Tanks 7 through 12 
Overflow Rate at AADF4 

Maximum Hydraulic Capacity, each tank 

16.5 
1,529 
21.9 

Number of Digesters 8 
Diameter, Digesters 1-6 and 8 feet 125 
Diameter, Digester 7 feet 110 
Side Water Depth 
Volume, Digesters 1-6 and 8 (7 used as hold tank) 

feet 
te 

35 
430,000 

Average Detention Time (7 tanks) days 23 
Suspended Solids Loading lbs dry solids/mg 2,300 
Volatile Solids Loading (7 tanks) lbs solids/ft/dy 0.08 
Biogas Production (7 tanks) std. felhr 222,800 

1 Point Lorna Wastewater Treatment Plant Master Plan August 1994. Updated in 2000. 
2 Based on 12 sedimentation tanks. Capacities increased to 240 mgd (average flow) and 432 mgd (peak 

flow) when sedimentation Tanks Nos. 11 and 12 were added. 
3 Grit removal tanks S1 and S2 were built in 1963; C1 and C2 in 1982; Nl and N2 in 1989. 
4 With one tank out-of-service. 

At Pump Station No.2 
Number of screens 
Channel width 
Clear opening between bars 

At Treatment Plant 
Number of screens 
Peak Hydraulic Capacity, each 
Channel width 
Clear opening between bars 

.G:l1il1li~:tttM:o 

feet 

millimeters 


mgd 

feet 


millimeters 


Number of Tanks 
Detention Time @ PWWF 
Tanks S1, S2, C1 and 

Width 
Length 
Capacity, each 

Tanks N1 and N23 

Width 

minutes 

feet 
feet 
mgd 

feet 

4 

9.5 
30 

5 
108 
7 
15 

6 

2.8 

20 
60 
62 

24 
88 
91 

Number of Tanks 
Total Width 
Length 
Average Liquid Depth 

Tanks 1 through 6 

12 
feet 63.7 
feet 224 

feet 16.5 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-9 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Caustic soda, sodium hypochlorite, salt, and ferrous chloride are added (see Section A.2.7 on page 

A-38) to assist in odor control, while hydrogen peroxide is used to regenerate iron salts for 

coagulation. 

Sedimentation. Fallowing chemical addition, the partially treated wastewater flows into a 

distribution channel for diversion into the twelve sedimentation tanks. Each sedimentation tank 

consists of three 20-foot wide bays provided with chain and flight sludge and scum collectors. 

Sludge is scraped along the bottom to a common hopper (at the tank influent end) provided with a 

cross collector. Scum is skimmed from the tank surface at the opposite end. 

To control odors, each primary sedimentation tank is covered. Foul air from the sedimentation 

basins (as well as air from all other plant processes) is exhausted to an odor control system. The 

odor control system includes two-stage scrubbers that incorporate both caustic soda and hydrogen 

peroxide scrubbing. Scrubbed air is treated through activated carbon adsorption prior to release. 

Effluent Discharge System. From the sedimentation tanks, treated effluent enters the effluent 

channel. Plant effluent can be diverted north through four 30-mm Parkson traveling screens and then 

either through an 84-inch sleeve valve or over a weir and into a vortex structure. Plant effluent can 

also be diverted south through four 30-mm Parkson traveling screens and then, based on flow and 

equipment configuration, a combination of three 54-inch sleeve valves and a 54-inch ball valve. 

Point Lorna Ocean Outfall. Treated effluent from Point Lorna WTP is discharged to the Pacific 

Ocean though the Point Lorna Ocean Outfall. The Point Lorna Ocean Outfall discharges treated 

effluent at a depth of approximately 320 feet approximately 4.5 miles offshore. A detailed 

description of the Point Lorna Ocean Outfall is presented in Appendix B. 

Onsite Solids Handling. The influent screenings are removed by bar screens and dumped onto a 

shaftless screw conveyor for transport to a screenings compactor. After the compaction process, the 

screenings are deposited into a storage bin via a discharge shoot. After it is determined that the 

screenings bin is full, the material is analyzed for solids concentrations to meet the 20 percent solids 

disposal requirement. Once the disposal requirement is met, the screenings are picked up by rail 

truck and transported directly to a sanitary landfill for disposal. 

Grit removed in the aerated grit tanks is pumped to cyclones where it separates from the wastewater. 

From the cyclones, grit is discharged to screw type classifiers for washing. Washed grit is then 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A -10 and 301(h) Application 




MAIN SLUDGE 

7 

DIGESTED SLUDGE 
HOLDING TANK 

PUMP STATION 

TO METRO BIOSOLIDS 
CENTER 

DEWATERING FACILITY 

SEDIMENTATION 
TANKS 

TO DIGESTERS POINT LOMA 
RAW SLUDGE WASTEWATER 

PUMPS TREATMENT PLANT 
SLUDGE DIGESTION 

. SCHEMATIC DIAGRAM 
FIGURE A-S 



November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


deposited into a hopper from where it is loaded onto a bin and analyzed for solids concentration to 

meet a 40 percent solids concentration disposal requirement. Once the targeted 40 percent solids 

concentration is achieved, the material is picked up by a rail truck and transported directly to sanitary 

landfill for disposal. 

Sludge Digestion. Raw sludge is pumped from the sedimentation tanks to up to seven anaerobic 

digesters: NIP, N2P, ClP, C2P, SlP, S2P, and Digester 8. Digester 7 is used as a digested sludge 

holding tank. All the digesters are heated by hot water using external heating units. Mixing is 

performed by gas circulation with the exception ofDigester 7, which uses a pump mixing system. A 

schematic diagram of the sludge digestion system is shown on Figure A-5. 

Approximately 2.5 to 3.0 million cubic feet per day of biogas are produced during the digestion 

process. Ofthis total, approximately 1.5 million cubic feet is used as fuel for the plant's cogeneration 

facility, which consists of two engine/generator sets that together produce about 4570 kilowatts of 

power, over one third ofwhich is used on site in the operation ofthe treatment plant. Excess power 

is sold to Sempra Energy Solutions. The remaining digester gas generated at the plant is either used 

to fuel boilers for digester heating or is flared as an odor-free disposal measure. 

Sludge Pumping and Screening. Digested sludge is pumped to MBC for processing and 

dewatering. The sludge pump station at the Point Lorna WTP features multiple levels. The lower 

level houses three large positive displacement diaphragm pumps, each rated at 750 gpm. The pumps 

discharge the sludge via a 21- mile-long pipeline to the MBC for dewatering. 

The top level contains five in-line sludge screens. The original and ultimate intent is to screen raw 

sludge, although they have also been used in the past to screen digested sludge prior to pumping. 

Each screen can process 450 gpm and has a screen opening of 5 millimeters and 2 millimeters. 

Screenings are conveyed to loading hoppers in the building. As needed, the sludge screenings are 

transported to a sanitary landfill for disposaL 

Staffing and Operations. Consistent with its size and pivotal role within the Metro System, the 

Point Lorna WTP is fully staffed 24 hours per day, 7 days a week. Plant staffing includes: 

• 28 operators, 

• 13 maintenance staff, 

• 4 maintenance-planning staff, 

• 4 electricians, and 

• 5 instrumentation and control technicians. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-11 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


The operations staffis supported by an administration, engineering, clerical and support staffof 17. 

The day shift (Monday through Friday) consists ofthe Plant Superintendent, the Senior Operations 

Supervisor, a shift supervisor, and five operators. 

A Process Control Group, consisting of two supervisors and one operator, supports the day-shift 

staff. The Process Control Group performs non-routine functions such as developing operating 

procedures, developing and implementing testing programs, purchasing chemicals, monitoring and 

assessing process trends, and process trouble-shooting. Operating data is also collected by the 

Process Control Group. The night shift consists ofone shift supervisor and three operators. A fourth 

operator is added to staff the swing and weekend shifts. 

The maintenance staff is divided into four crews: 

• Breakdown Maintenance crew for emergency repairs 

• Preventive Maintenance crew for routine equipment maintenance 

• Construction crew for in-house construction projects 

• Electrical and Instrumentation maintenance crew 

Except for minor tests and analysis, all laboratory work for process control and regulatory 

compliance is performed off-site at certified laboratories run by MWWD's Environmental 

Monitoring and Technical Services Division. 

Operator Training. Operator training is an ongoing activity at the Point Lorna WTP. All plant 

personnel receive special training in plant safety procedures. The City contracted with an outside 

firm to upgrade the site-specific technical training program to be consistent with the programs 

developed for the North City WRP and MBC. A computer-based Process Control Training 

Simulator was developed as part of this program. 

All Point Lorna WTP operators are required to hold a Certificate of Competence issued by the 

California Water Resources Control Board (Grades I through V). Entry level operators must have a 

Grade II certificate. The current breakdown by grade among the plant's staff is as follows: 

Grade No. of Certified Staff 
I- OIT 4 

II 8 
III 10 
IV 2 
v 4 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-12 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


The Point Lorna WTP Operations and Maintenance (O&M) Manual includes start-up and shutdown 

instructions for the plant process units. These instructions are complemented by established 

procedures (written in memo format) for operating plant function. Lock-out/tag-out procedures exist 

for each piece ofelectrically driven equipment. A number ofthe existing operating instructions have 

been converted into detailed Standard Operating Procedures (SOPs). The plant employs a 

computerized maintenance management system to schedule preventative and corrective maintenance 

tasks. 

ISO 14001 Certification. The Metro System's Wastewater Treatment and Disposal Division was 

the first municipal wastewater treatment organization in the nation to receive the prestigious ISO 

14001 Certification. The American Bureau of Shipping-Quality Evaluations has certified that 

Metro=s Environmental Management System (which relates to the operation and management ofall 

Metro facilities) conforms to the international standard for environmental management. 

A.2.3 North City WRP 

Overview. The North City Water Reclamation Plant (North City WRP) is an advanced wastewater 

treatment facility capable ofproducing recycled water that complies with requirements ofTitle 22, 

Division 4 of the California Code of Regulations for unrestricted body contact. 

Figure A-6 presents the layout ofthe North City WRP. The North City WRP provides a capacity to 

treat 30 mgd (average flow) and can produce up to 27 mgd ofrecycled water. Figure A-7 presents a 

schematic of the North City WRP. The main liquid treatment train consists of: 

• 	 influent pumping, 

• 	 screening, 

• 	 aerated grit removal, 

• 	 primary sedimentation with sludge and scum removal, 

• 	 sideline flow equalization, 

• 	 anoxic-aerobic activated sludge consisting of anoxic mixing with mixed liquor recycle and 

fine bubble aeration, 

• 	 secondary clarification with scum removal, 

• 	 mixed liquor and excess sludge wasting, 

• 	 chemical addition for coagulation, 

• 	 flocculation, 

• 	 tertiary filtration through anthracite coal media, and 

• 	 effluent chlorination. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-13 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-3 (pages A-15 through A-17) presents North City WRP design criteria for each unit 

treatment process. Tertiary treated recycled water produced at the North City WRP is discharged to a 

regional conveyance system for transport to qualified recycled water users. Excess secondary treated 

effluent is discharged to the Rose Canyon Trunk Sewer for conveyance to the NMI and Point Lorna 

WTP. Sludge from the North City WRP is pumped to the Metro Biosolids Center for processing. 

Plant Inflows. Most wastewater processed at the North City WRP is diverted from the 72-inch 

diameter Rose Canyon Trunk Sewer. This sewer receives the discharge from Pump Station No. 64. 

Diverted wastewater is conveyed through an 84-inch gravity pipeline to the North City WRP Influent 

Pump Station. Flows discharged from Pump Station No. 64 in excess ofNorth City WRP influent 

feed rates continue down the Rose Canyon Trunk Sewer to the NMI and the Point Lorna WTP. 

The North City WRP may also received inflow from the Pefiasquitos Pump Station via a 

pressure/gravity pipeline which discharges directly into the plant's headworks. This pump station, 

which has an initial peak flow capacity of 12 mgd, diverts wastewater from the Pefiasquitos Trunk 

Sewer and Pump Station No. 64. 

Influent Pumping. The North City WRP Influent Pump Station lifts incoming wastewater (plus 

recycled flows) to the plant's headworks. The station, of conventional wet well/dry well design, 

houses four variable speed pumps together with ancillary systems and controls. Space is available to 

add a fifth pump in the future. The flow range of each pumping unit is 6,000 to 17,300 gallons per 

minute (gpm). A hydraulically-operated influent sluice gate is provided to isolate the pump station 

in case ofpower failure or flooding ofthe dry well. Chemicals (ferric chloride and chlorine solution) 

can be added at the wet well for liquid phase odor controL Two-stage scrubbers are provided to treat 

odors released within the influent pump station. Chemical use at the Influent Pump Station and other 

North City WRP facilities is summarized in Section A.2.7 (page A-38). 

Screening. The plant's headworks building houses two mechanically-cleaned bar screens to remove 

large solids from the influent. A third unit could be installed in the future. Screenings are raked 

from the bar screens, pressed, and conveyed to a hopper located over a truck loading area. 

Grit Removal. Grit is removed in two aerated and baffled grit tanks. Grit removed in each tank is 

deposited into three hoppers. From the hoppers, the grit is pumped to cyclonic separators followed 

by grit classifiers/washers. Washed grit is conveyed to storage hoppers. Grit is loaded onto ttucks 

for hauling from the storage hoppers. 

Agitation air is provided by three positive displacement blowers. The grit tanks are covered to 

contain odors. Foul air is drawn from under the covers and treated in two-stage scrubbers. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-14 and 30l(h) Application 




ACCESS ROAD 

! 
/

I 

i 
i 

i 
i 
i 

/ ·i 
i ~ 

/
I 

/
i 
i 

OPERATIONS BUILDINGS 

EFR.UENT PUMP STATION 

CD 

SECONDARY 
CLARIFIERS 

SLUDGE PUMP STATION 

CHEMICAL BUILDING 

AERATION BASINS 

HEADWORKS 

APPROX. SCALE IN FEET 

PRIMARY SEDIMENTATION TANKS 

FLOW EQUAUZATION TANKS 

MAIN 

I 

I 
i 

! 
' 

EMERGENCY 
ACCESS ROAD 

NORTH CITY WATER RECLAMAT 
PLANT LAYOUT 

FIGURE A-6 



--------------------------------------, CHEMICALS: FROM P.S. NO 64 ~~T LOMA: 

I I ... IDIVERSION I 
" STRUCTURE l 1 

I 

------------------------------------' INTERMEDIATE ... - - - .... __.....-I---.........-FLO_W
OFFSITE 
PUMPING " EQUALIZATIONFACILITIES 

AERATION 
(BELOW} 

INFLUENT SCREENINGS.... 

i 
-,. . ....,. GRIT ...

REMOVAL .;~ 
, 

I 

PRIMARY 
SEDIMENTATION 

.A!'. 

I 
+ I 

IPUMPING 

I 
(I )>---_.,Ji 

.A 

I 

PLANT 
 l 

I 

DRAINAGE l CHEMICALS 
SYSTEM I 

L..--1_,)>----~..~ 
WASTE BACKWASH 

WATER STORAGE 

(BELOW) 


r------------ -- -, 
1 FROM PENASOUITOS P.S. 

:1 > 1 

I 

REMOVAL 
I 

j II I 
I II I 
1 (en, I

CJ, I It:l2 Ia:, w'z' C!l, C) I IWI CHEMICALS C1 I~~ I 
l 

(/)I en I I 
Ut I 31 

l 
I I >I Ia:,.. .... ct, 

I DISPOSAL 
I 

~.SCREENINGS GRIT T _ ~R~~A~~ ~':U~___ Jllg:,COMPACTION 
SCUM ~---------------1~~>HANDLING CONCENTRATION 

I 
I I I 
I I I 
I I I DISPOSAL 
I I 1 

·--------------y------- -·----- ~--------- -·-----------------...., <:"'------------ i.___> 
METRO BIOSOLIDS CENTER

f------A-----------------------------
w w' -------------------------------------1~~>

I (!) (!) I ,. - - - - - - - - - - - - - - - - - - - - - -· 
1 C c I SECONDARY SCUM1 

13 3· 
I en en' BACKWASH WATER UTILITY WATER 
'c c• ~--------------------------- ----~-------- -1~__)
I W UJ I 

I~ ~I
I> >I PLANT DISTRIBUTION 

CHEMICALS I fi i= 1 
I ct ~I CHLORINE 

I I w UJ I CONTACT 

PRIMARY . : : ~ t- I 


SEDIMENTATION 1 1 ~ ~ 1 
I 


(ABOVE) · ~--. !!l 

~ AERATION ~ 

+---------------

SECONDARY 
CLARIFICATION 

1 I I 
I I I RECLAIMED WATER SYSTEM 

1COAGULATION ~--1--rl AL:TION I 
I 

EFFLUENT 
PUMP 

STATION 

I 

I I II 
L - -- - - _,.._ - - -- - J 1 

I 
I ........ CHEMICALS I BYPASS 1 


CHEMICALS CHEMICALS
I POINT LOMA WTPCHEMICALS ~--- -~ 1 
I I I I I I 

~--------------~-----Y ~--------------------f- -----y- - - - - ;E~~N~::v-;;L~;N;- - - - - - - - - - - - - - - - - i'----....> 
RETURN ACTIVATED SLUDGE 

INFLUENT 
PUMPING I NORTH CITY 
(ABOVE) .... WATER RECLAMATION PLANT 

WASTE PROCESS FLOW DIAGRAMBACKWASH< ~-~-----------------------------------------------
TANK FIGURE A-7 



November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-3 

Total Suspended Solids 

Biochemical Oxygen Demand 

Flow 
Total Suspended Solids 

Biochemical Oxygen Demand 

60 

60 

minutes 
HP/1,000 ftl 

11,060 
3.6 
1.2 

2 

11,060 
2.5 
1.2 

Type: Aerated Grit Removal 
Total Number ofUnits 
Width 
Length 
Average Water Depth 
Total Volume 
Detention Time (all units in service) 
Detention Time (one unit out ofservice 

~lUMAR¥"~ij»IM:ENttATI 
Type: Rectangular 
Total Influent 

Flow 
Total Suspended Solids 
Biochemical Oxygen Demand 

Total Number of Units 
Width 
Length 
Average Depth 
Total Area 
Total Volume 
Surface Overflow Rate 

w/all units in service 
w/one unit out of service 

Detention time 
w/all units in service 
w/one unit out of service 

Weir Loading 
w/all units in service 
w/one unit out of service 

Percent Removals 

feet 
feet 
feet 
ftl 

minutes 

mgd 
lbs/day 
lbs/day 

feet 
feet 
feet 
ff 
ft3 

gpd/ft2 

gpd/ft2 

minutes 
minutes 

gpdlfoot 
gpd/foot 

2 
20 
60 
14 

33,600 
10.7 
5.4 

33.82 
74,011 
67,096 

6 
20 

208 
11 

24,960 
274,560 

1,355 
1,626 

87 
73 

22,190 
26,628 

2 
20 
60 
14 

33,600 
6 
3 

60 

6 
20 

208 
11 

24,960 
274,560 

2,404 
2,885 

49 
41 

39,370 
47,244 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-15 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 
Appendix A Facilities and Operations 

Table A-3 

Design Criteria and Loadings 


North c·tHY Water RecIamaf Ion PIant 
PROCESS UNITS Average Peak 

.·. .. 

AEMzFION BA~i's 2iil!il' <!I~; 
; 

( ,,;,:~~~;: 
Reactor Type: Single Pass-Plug Flow Anoxic/ 


Aerobic Air Activated Sludge 

Influent (Equalized Primary Effluent) 


Flow 
 mgd 32.8 48 
BODs lbs/day 49,946 97,263

Total Suspended Solids lbs/day 29,604 55,641
Total Number of Basins - 7 7 
Basin Width feet 20 20 
Basin Depth feet 20 20 
Number ofAnoxic Cells per Basin - 3 3
Anoxic Cells w/Standby Aeration - 2 2
Anoxic Cell Length 

feet 27 27
Number ofAerobic Zones per Basin - 1 1
Number ofAeration Grids per Basin - 4 4Length of Aeration Grid 

feet 78 78 
Total Aerobic Zone Length Per Basin feet 312 312 
Total Basin Length (Anoxic and Aerobic) feet 392 392 
Total Anoxic Volume ft3 224,000 224,000 
[...]
Feed Solids Concentration 

Operating Schedule 

Unit Capacity 

Number of Units Required 

Final Design Selection 
Number of Units Provided 
Number of Units in Service 
Size of Units 

Unit Capacity 
Total Capacity 

Actual Unit Loading 
Percent Capture 
Thickened Sludge Solids 

Thickened Sludge Concentration 
Thickened Sludge Flow 
Centrate Flow 
Centrate Solids 

Centrate Solids Concentration 

gpm 

lbs/day 


dry tons/day 

% 


hours 

gpd 


gallons 

gallons 


ft3 

feet 
feet 
w 

gallons 

hours 
days 
hours 

mgd 
gpm 

lbs/day 
dry tons/day 

% 

hours/day 

days/week 


gpm 


each 


gpm 

gpm 

gpm 

% 


lbs/day 

dry tons/day 


% 

mgd 

mgd 


lbs/day 

dry tons/day 


mg/l 

% 


1,223 1,957 
79,357 178,554 

40 89 
0.54 0.76 

12 
1,056,606 

528,303 
528,303 

70,629 
2 

45 
45 

141,258 
1,056,606 

7.20 
0.50 
4.50 

1.76 2.82 
1,223 1,957 

79,357 178,554 
40 89 

0.54 0.76 

24 24 
7 7 

600 750 

2.0 2.6 

5 5 
3 3 

600 750 
1800 2,250 
408 652 

95 95 
73,390 169,626 

37.7 84.8 
5 5 

0.18 0.41 
1.58 2.41 

3,968 8,928 
2.0 4.5 

301.1 444.0 
0.03 0.94 

City of San Diego NPDES Permit Application 
Metropolitan Wastewater Dept. A-23 and 301(h) Application 



November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-4 

Design Criteria for 


Metro Biosolids Center 


Type: Dual Compartment Covered 

Thickened Sludge Flow 

Total Number ofUnits 

Dimensions 
Length 
Width 
Depth 

Unit Volume 

Total Volume 

Detention time 

Detention Time w/one Unit Out-of-Service 

PROCESS 

Type: Screw Strain- Press 

Thickened Sludge Flow 

Total Number of Units 

Number of Units in Service 

Flow per Screen 

Flow per Screen w/one Out-of-Service 

Screen Slot 

Thickened Sludge 
Flow at peaking factor= 1.5 
Concentration 

Total Thickened Sludge 
Solids at peaking factor= 2.25 

Volatile Suspended Solids 

Design Criteria 
Detention time (minimum) 

Final Design Selection 
Total Volume Required 

=~'""= 

Total Volume Required (O.llb VSS/cubic ft.) 

Number ofUni1ts Provided 
Unit Volume Required 

Liquid Depth 
Diameter Calculated 
Diameter Provided 
Unit Volume Provided 

Total Volume Provided 

Hydraulic Resident Time (HRT) 
All Units in Service 
One Unit Out-of-Service 

mgd 

mgd 
gpm 

gpm 

mgd 
% 

lbs/day 
dry tons/day 

% 
lbs/day 

dry tons/day 

days 

gallons 
ftl 
ftl 

gallons 

ftl 
gallons 

feet 
feet 
feet 
ff 

gallons 
ff 

gallons 

days 
days 

0.18 0.41 

3 3 

2 

0.12 0.14 
84 94 

125 141 

0.18 0.27 
5 5 

75,390 169,626 
38 85 

69 69 
52,215 78,323 

26 39 

20 15 

3,615,805 4,067,780 
483,396 543,821 
522,153 522,153 

3,905,706 3,905,706 
3 3 

174,051 181,274 
1,301,902 1,355,927 

45 45 
70 72 

105 105 
389,458 389,458 

2,913,147 2,913,147 
1,168,374 1,168,374 
8,739,440 8,739,440 

48 32 
32 21 

Mgd 

feet 
feet 
feet 

ff 
gallons 

ftl 
gallons 

minutes 

minutes 

0.18 	 0.41 


2 2 


12 12 

12 12 

11 11 


1,584 1,584 
11,848 11,848 

3,168 3,168 
23,697 23,697 

189 84 


94 42 


City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-24 and 301(h) Application 




~~~ 

November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-4 

Design Criteria for 


Metro Biosolids Center 

VALUE 

PROCESS 
UNITS Average Peak 

Volatile Suspended Solids Loading 

All Units in Service 
 lbs/ft1 0.04 0.07 
One Unit Out-of-Service lbs/ft3 0.07 0.10 

Volatile Suspended Solids Reduction % 50 

Volatile Suspended Solids Destroyed 
50 

Jbs/day 26,108 39,161 
dry tons/day 20 

Biogas Produced @15 cu.ft/lb VSS 

13 
ft3/day 391,615 587,422 

(70 degrees F., pressure: 9.5 in. water) 
Digested Sludge lbs/day 49,282 73,923 

dry tons/day 24.6 37.0 
mgd 0.18 0.27 

mgdPeak Flow= Peak Solids@ 3% Concentration 1.14 1.66 
gpm 1,150.6 

Solids Loading at peaking factor= 1.38 

794.2 

lbs/day 300,401 414,553 
dry tons/day 150 207 

Solids Concentration mgll 31,497 30,000 
% 3.00 

Emergency Duration 

3.15 

days 1 

Sludge Volume Accumulated@ 1500 gpm average and 3,240,000 
2250 gpm peak 

Peak Dewatering Capacity 

gallons 

1,944,000gpd 

gal 1,296,000Total Tank Volume 
re 173,262 

2 

Tank Volume 

Number of Tanks Provided 

gal 1,296,000 
173,262 

Tank Sidewater Depth 

fil 
45 

Tank Diameter 
Calculated 

feet 

70 

Selected 
feet 

70 

Tank Selected Volume 

feet 

1,295,389gal 
173,180 

Detention Time w/no Dewatering 

re 
0.78 

Total Volume Provided 

days 

2,590,777 

Storage at PL WTP Pumping Peak Flow w/no 

gallons 

1.33 
Dewatering 


Total Flow to Centrifuges Running@ Emergency Rate 


days 

2,592,000 

Difference Between Maximum Pumping Rate & 
gpd 

648,000 
Emergency Flow 

Time Required to Empty the Tanks 

gpd 

16.63hours 

Total Digested Solids 

Flow 
 mgd 1.32 1.93 

gpm 1,339.4 
Solids Loading 

919.7 
482,562 

dry tons/day 
349,683lbs/day 

241 

Average Digested Solids Concentration 

175 
3.00 

Operating Schedule 

% 3.17 

24 

days/wk 

24hours/day 
7 

Unit Capacity 

7 

225 

Number ofUnits 

200gpm 
6.04.6 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-25 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-4 

Design Criteria for 


Metro Biosolids Center 

VALUE 

PROCESS UNITS Average Peak 

No. of Units Required (2-Stand-by @ Peak) 
No. ofUnits in Service 

Flow Rate Per Unit 

Solids Load per Unit (including polymer) 

Maximum Flow Rate per Unit 

Final Design Selection 
No. ofUnits Provided ( 2 Stand-by@ Peak) 
No. ofUnits in Service 

Flow Rate per Unit 

Solids Load Per Unit (including Polymer) 
Size of Unit 

Unit Capacity 
Total Capacity 

Percent Capture 

Dewatered Sludge (including polymer) 
Solids 

Concentration 

Flow 


Centrate 
Flow 
Solids 

Concentration 

Gpm 

gpm 

gpm 

Gpm 

lbs/day 

gpm 

gpm 


% 


lbs/day 

dry tons/day 


% 

mgd 


mgd 

lbs/day 


dry tons/day 

mg/1 

% 


8 8 
5 6 

184 223 

70,636 117,727 

200 300 

8 8 
5 6 

184 324 

70,636 117,727 

200 225 
1,000 1,350 

95 92 

335,521 448,397 
167.8 224.2 

30 28 
0.13 0.19 

1.19 1.74 
14,162 34,165 

7.1 17.1 
1,427 2,359 
0.14 0.24 

Dewatered Sludge 

Solids 


Concentration 

Flow 

Volume 


Final Design 
Silo type: Cylindrical Live Bottom Silo 
Unit Size 

Silo Diameter 
Silo Height 
Silo Working Volume 

Number ofUnits Provided for Peak 
Conditions Total Volume Available 

Storage Available 

Storage Available (Emergency) 


lbs/day 

dry tons/day 


% 

mgd 


fe/day 


feet 
feet 
ff 

te 
yd3 

days 
days 

335,521 
168 
30 

0.13 
17,928 

18 
28 

7,122 

8 
56,929 

2,108 
3.18 
1.59 

448,397 
224 

28 
0.19 

25,671 

18 
28 

7,122 

8 
56,929 

2,108 
2.22 
1.59 

Sludge Thickening. The mixed primary and waste activated sludge is thickened using high solids 

centrifuges. Thickening sludge by means of centrifuges is a continuous (24-hours per day, 7-days 

per week) process where the wet sludge, at about 0.5 percent to 0.8 percent dry solids, conditioned 

with a polymer, is thickened by centrifugal force in a high-speed rotating drum. The thickened solids 

are removed from the drum by means of a concentric screw conveyor rotating at a different speed 

than the drum. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-26 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Thickened sludge is discharged through a chute to a wet well located below the centrifuges. The wet 

well is constructed ofconcrete and lined to reduce the potential for corrosion. Positive displacement 

pumps transfer thickened sludge from the wet well to the Thickened Sludge Blending Tanks. 

Centrate is discharged though a centrate chute and collected in a gravity line and transported to the 

Wastewater Pump Station. 

To limit possible corrosion to the centrifuge and adjacent equipment and the escape of foul air, the 

centrifuge is ventilated and the foul air is treated at the process odor control system. The wet wells 

are also ventilated and the foul air treated in the odor control system. 

Thickened Sludge Screening. Sludge screening is provided prior to pumping sludge from the 

North City WRP to the MBC. Additionally, in-line screens are provided at the MBC to improve the 

aesthetic value and marketability ofthe processed biosolids, and reduce the problems associated with 

fibrous material normally encountered in biosolids processing. The thickened sludge is pumped 

from the thickened sludge wet wells through the in-line screens. Screened sludge is separated from 

the feed on the inside of the screen. The screened sludge passes through to thickened sludge 

blending tanks. The separated screenings are transported by an internal screw mechanism to a press 

zone where the screenings are continuously dewatered and ejected to a screw conveyor. Lime may 

be added to screenings to control the odor at the end of the collector conveyor and before the 

discharge conveyor. The discharge conveyor mixes the screenings with the lime and discharges the 

dewatered screenings for landfill disposal. The screening room and the room where compacted 

screenings are stored are ducted to the odor control system. 

Thickened Sludge Blending. The dual compartment thickened sludge blending tanks receive 

thickened and screened sludge from two thickened sludge wet wells. Since the quality ofthe sludge 

may vary from each well, the blending tank functions to provide a more homogeneous feed to the 

digesters. Additionally, as a backup to the Metro System scum disposal contracts, provisions are 

made to receive concentrated primary scum trucked in from water reclamation plants. 

Two blending tanks are provided. The blending tanks are sized for a 30-minute detention time at 

peak flow. Tanks are 12 square feet each and have a liquid depth of about 11 feet. Centrifugal 

pumps are provided to mix the contents of the blending tanks. Variable speed, positive 

displacement, digester feed pumps withdraw sludge from the blending tanks. Foul air from the tanks 

is treated by the odor control system. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-27 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Sludge Digestion. Single stage, high rate, complete mix anaerobic digesters are provided with 

overflow withdrawal. The digesters are pump-mixed and heated in the mesophilic range between 

92° to 98°F, and provide for 45 to 50 percent reduction of influent volatile suspended solids (VSS). 

The three 1 05-foot-diameter digesters provide a total volume of 12 million gallons. Each digester is 

equipped with a pumped mixing system. External axial flow pumps are used to mix the digesters. A 

minimum of a three-hour turnover time is provided by the pumped mixing system. Two day tanks 

and four feed pumps have been provided in the digester complex to store and feed ferric chloride into 

the digesters for hydrogen sulfide and scale control. 

Digested Biosolids Storage. The digested biosolids storage tanks provide storage for digested 

biosolids from both the Point Lorna WTP and onsite digesters. The tanks are sized to provide a 

minimum storage duration of two days under peak flow conditions. 

Biosolids Dewatering. The digested biosolids are dewatered using the centrifuges. The solids are 

conveyed from one end of the centrifuge to the other and discharged over adjustable weirs. Eight 

200 gpm centrifuges are currently installed. The centrifuges are fed from the digested biosolids 

storage tanks through dedicated progressive cavity pumps. Centrifuge centrate flows over adjustable 

weirs on the outer rotating bowl at the end opposite the dewatered cake discharge. Centrate flows by 

gravity to the wastewater pump station 1vvhere it is discharged back to the Point Lorna WTP. 

Digested biosolids are conditioned with polymer and ferrous chloride. To eliminate a source offoul 

air and to limit possible corrosion of centrifuge parts, the centrifuge case is vented to the foul air 

system via the dewatered biosolids collection bin. The centrate line and dewatered biosolids cake 

storage silos are also vented to the foul air system for treatment. 

Dewatered Biosolids Pumping, Storage, and Loading. Dewatered biosolids are transported from 

the dewatered biosolids collection bins to the dewatered biosolids storage silos by piston pumps. 

Dewatered biosolids storage silos are provided with sufficient capacity to store a minimum ofthree 

days of dewatered biosolids at average flow. The dewatered biosolids are pumped from the 

dewatered biosolids storage silos into a pug mill which breaks up the cake and distributes it into the 

receiving bin. Bomb bay doors on the bottom ofthe bin open emptying the dewatered biosolids into 

a waiting truck or tractor trailer. 

Wastewater Pumping. A wastewater pump station receives wastewater and centrate from various 

processes and pumps it to a sewer connection to the Metro System downstream of the North City 

WRP influent. The centrate and wastewater then flow to the Point Lorna WTP for treatment and 

disposal. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-28 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Cogeneration. A privatized cogeneration facility constructed and operated by Minnesota Methane 

San Diego, LLC is located adjacent to the Energy Building. This facility houses four tandem 

Caterpillar 3 516 reciprocating piston engines linked to one generator each. The engines burn landfill 

gas collected from the Miramar Landfill as well as digester gas generated in the MBC digesters. The 

combined output ofthese four generators is 6.4 megawatts ofelectricity. Waste heat from the engine 

jacket water cooling system provides all the heat necessary to heat the digesters as well as comfort 

heating for the buildings. An absorption chiller is sized to provide 500 tons ofchilled water to the 

site as well from waste heat collected from the engines as well as supplemental heat from a boiler. 

Operations and Staffing. The MBC is fully staffed 24 hours per day, 7 days a week. Currently, 

plant personnel include 22 operators and 8 maintenance people. Engineering, clerical and support 

staff add 4 positions. 

The day shift (Monday through Friday) consists ofthe Plant Superintendent, a shift supervisor and 

five operators. The maintenance staff is divided into two crews: 

• Breakdown Maintenance crew for emergency repairs 

• Preventive Maintenance crew for routine equipment maintenance 

Except for minor tests and analysis, all laboratory work for process control and regulatory 

compliance is performed off-site at certified laboratories run by MWWD=s Environmental 

Monitoring and Technical Services Division. 

Operator Training. A formal training program has been implemented for the MBC staff that 

addresses both operational process control concepts and task based duties. As appropriate, lessons 

are presented regarding building systems and process support systems. 

In the operational process control classes, staff learn unit process, intended functions, and how to 

operate the processes in the most efficient manner. Process evaluation techniques are also part ofthe 

training, which focus on how to utilize and interpret data generated from the sampling, analysis, and 

monitoring programs to maximize quality product and minimize costs. Training also focuses on 

upstream and downstream facilities so operators can understand how each can impact the unit 

operations at the MBC. Responses to changes in upstream or downstream operations are also 

addressed. Task based training consisted of both classroom and hands-on or field training. 

Sampling, analysis, monitoring/ adjustments, and equipment operation (startup, shut down) are 

addressed. Additional courses are provided to address training for operation ofthe MBC thickeners 

and digesters. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-29 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


A.S South Bay WRP and Ocean Outfall 

Overview. The South Bay WRP was brought online in 2001 to treat wastewater from portions ofthe 

southern region ofthe Metro System service area. The South Bay WRP is an advanced wastewater 

treatment facility that produces recycled water that complies with requirements ofTitle 22, Division 

4 of the California Code of Regulations for unrestricted body contact. 

Figure A-11 (page A-31) presents the layout ofthe South Bay WRP. Figure A-12 (after page A-32) 

presents a schematic ofSouth Bay WRP processes. The hydraulic capacity ofthe South Bay WRP is 

18 mgd, and the plant can produce up to 15 mgd of tertiary treated recycled water. 

Table A-5 (pages A-32 through A-34) presents design criteria for South Bay WRP treatment 

processes. The main liquid treatment train consists of: 

• influent pumping, 

• screening, 

• grit removal, 

• primary sedimentation, 

• sideline flow equalization, 

• air activated sludge process with an anoxic selector zone, 

• secondary clarification, 

• chemical addition for coagulation, 

• tertiary filtration through deep bed mono-media filters, and 

• UV disinfection. 

South Bay WRP tertiary treated effluent is directed to a regional recycled water conveyance system 

for reuse. Use of South Bay WRP recycled water totaled approximately 4270 acre-feet per year 

(AFY) during 2007, and is projected at 6370 AFY during 2008 and approximately7490 AFY during 

2012. South Bay WRP flows in excess ofrecycled water demands receive secondary treatment and 

are discharged through the South Bay Land Outfall (SBLO) and South Bay Ocean Outfall (SBOO). 

Plant Inflow. As discussed in Section A.2, raw wastewater in southern portion ofthe Metro System 

is intercepted at the Grove A venue Pump Station and Otay Valley Pump Stations and directed to the 

South Bay WRP for treatment. 

Section A.2.7 (page A-38) summarizes chemical use, application points, typical dose rates, and the 

purposes of chemical addition at the South Bay WRP 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-30 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


!
I 

0 200 

~ 
SCALE IN FEET(APPROX.) 

PRIMARY 
SEDIMENTATION 
BASINS 

HEADWORKS 
AND GRIT BASINS 

Fl..OW 
EQUALIZATION 
TANKS 

SOUTH BAY WATER RECLAMATION PLANT LAYOUT 

FIGURE A-11 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-31 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-5 

Design Criteria and Loadings 


South Ba Water Reclamation Plane 


18 

Type: Aerated Grit Removal 
Total Number of Units 

Reactor Type: Air Activated w/Anoxic Selectors 
Influent (Equalized Primary Effluent) 

Flow mgd 15.34 18.0 
BODs lbs/day 53,871 
Total Suspended Solids lbs/day 28,397 

Total Number ofBasins 8 8 
Basin Width feet 25 25 
Basin Depth feet 15 15 
Number of Anoxic Cells er Basin 3 3 

Width 
Length 
Average Water Depth 
Total Volume 
Surface overflow rate (all units in service) 
Surface overflow rate one unit out of service 

Type: Rectangular- Conventional 
Total Influent 

Flow 
Total Suspended Solids 
Biochemical Oxygen Demand 

Total Number of Units 
Width 
Length 
Average Depth 
Surface Overflow Rate 

w/all units in service 
w/one unit out of service 

Detention time 
w/all units in service 
w/one unit out of service 

feet 
feet 
feet. 
fl? 

gpd/ff 
ff 

mgd 
lbs/day 
lbs/day 

feet 
feet 
feet 

gpd/ft2 

gpd/ff 

minutes 
minutes 

% 

16.46 
70,993 
76,958 

5 
20 

100 
12 

1,646 
2,058 

79 
63 

19.47 

5 
20 

100 
12 

1,947 
2,438 

66 
53 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-32 and 301(h) Application 




v 

FIGURE 2.2 

T T 
I

!wASTE BACKWASH '>-----! p ._________W'"'-W"------------, I !!WATER / I 

~I t>l 
I

•I ~ 
I 

!PLANT DRAINAGE
IPUMPING >-----~sr---------~P~D------~ INTERMEDIATE FLOW 

PUMPING EQUALIZATION 
IUWHP RETURN >>------;®j--------..::U..;;.W'-"HP_____--: 

"'.·. 
! 

SEWAGE FROM PU PLI ./?\__a P;::F !AERATIONSCREENINGS PRIMARY lQ_ PEFGRIT 5 
PUMP STATION 
GROVE AVENUE 1 1--.---,..----.-~ t--~0- SEDIMENTATION 1'/J-=--11..._----------__..t-------1 L<BELOW) -">REMOVAL REMOVALf f '-------,_v/ 

I I 
ul 1111
.._I -'1 

I ul c F HI I 

..._ I ..._ I IS II)"
0 "- PS 

SCREENINGS GRIT ~ 
'----,---------IJ~l---'--------1COMPACTION HANDLING 

B E 0~~---------~S~C___ 
0~-----~S~C~/G~------~II~-----~S~C~/G~------5(L-_____~--~----~SC~,-·G_,_'P_S~ 

WAS PUMP WAS 
~-- INTERIMSTATION >1 ~-~BS~L~------------------~T SSL. ISOUTH METROSLUDGE !iNTERCEPTOR 
I 

ssI 
PUMP STATION 

® 
I 

~ vwh? !PUJ>n 
~ I DISTRIBUTION 

r 
~ 

I 

I 
 FBW "N' R""' iRECLAIMEO >-'I iWATER SYSTEM..........
::;:I "' "' 
l 

EFFLUENTFLOW ~PEF SECONDARY TERTiARY UVFILTER FEEDEQUALIZATION ~ AERATION FILTRATION PUMPCOAGULATION<ABOVE> ~ CLARIFICATION P--0--~ PUMPING ~ ~ DISINFECT!ON f--®~ STATION" I 
Excessidivcned reclaimed water will be initiallyMLR ~ t ~ -~ ~ I I directed to Point Lema via the sewer system.I I I zl 

16 _,I ul Ul 'I 3!1 ~SI 0 When a h'l'DES po:rmit lw been issued by the 
SHC '"I "-I ~I ;51 Regional Board for the Ciry"s use oftbe South1------ I ·J I <L I "'I I Bav Ocean Ot:tfialL excessldivened reclaimed

RAS I I I IRAS 8 wa'ier wo<lld be direded to the outfall..--~--IBt--------~-~~--3 . -l -l -l -l l 
SE I ~ ~ SECONDAR':' lL----~----------~---------Lf--~---..;;.S~E---~~ UV - FE ®---~......l:---t1B SE/FEO IOUTFALL > 

DISINFECTION I 
I 
I 

OF SCUM
CONCENTRATiON 

IWASTE OF
BACKWASH t-------------------------------... I 

TANK 

/PRIMARY I WW 
"'-.._SEDIMENT AliON!----; p j-----";,;,;_---"-......----

WARNING 

0 v. 1 METROPOLITAN WASTEWATER-~30% DESIGN 
SUBMITTAL ~ THill BAR OOES' ~=~-;;--~.,.,.~-;;""'~"";-;;·;-~·;-;;..~..c.;:=::J DEPARTMENT 

NOT WEASURE r• 

THEN DRAWI<C IS 
 City o£ San DieaoHORIZONTAL
NOT TO SC.o&.E. SCALE 


VERTICAL 
 • 

FIGURE A-12 

Schematic of S'BWRP Treatment Processes 

From South Bay Water Reclamation Plant, Engineering Report Pursuant to the 
Production, Distribution and Use ofReclaimed Wa1er. Parsons Engineering Science 
and City of San Diego Metropoliuui Wastewater Department. August 1995. 



November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-5 

Design Criteria and Loadings 


South Bay Water Reclamation Plant 

Parameter Value 

PROCESS UNITS Average Peak 
Anoxic Cells w/Standby Aeration 2 2 
Anoxic Cell Length feet 16.67 16.67 
Number of Aerobic Zones per Basin 1 1 
Number of Aeration Grids per Basin 4 4 
Length ofAeration Grid feet 30 30 

Total Aerobic Zone Length Per Basin feet 140 140 
Total Basin Length (Anoxic and Aerobic) feet 190 190 
Total Anoxic Volume if 180,000 189,000 
Total Aerobic Volume if 504,000 504,000 
Total Basin Volume 684,000 

Anoxic Volume As% Total Basin 
ff 684,000 
% 26 20 

Anoxic Detention Time hours 2.1 1.8 
Aerobic Detention Time hours 5.9 5.0 
Anoxic + Aerobic Detention Time hours 8.0 6.8 
Mixed Liquor 


Suspended Solids (MLSS) 
 mg/1 2,800 
Volatile Suspended Solids (MLVSS) mg/1 2,240 

Mean Cell Residence Time days 5.3 2.8 
Waste Activated Sludge (WAS) 
(based on wasting MLSS) 

WAS TSS Mass Rate lbs/day 41,048 
WAS TSS Concentration mg/1 7,000 
WAS Flow mgd 0.7 
WAS LBS TSSILB BODs Removed 0.8 

Net Actual Oxygen Demand lbs/day 64,500 
t::::,,¥~:..:.:.:,...,......::..·.......,.........,..:cc:.......,.........,.. ·'' ::: ,:;r;,,,,, :· ;:".~!!!'{ 
 ;;•.: 
;;; ,,,,, < 
:::o::"oilf.l i·li II :.A.:::I:U Jl"'' ',~;f'····:·
[...]
facilities is controlled to maintain equalized flow. Excess primary effluent flows by gravity to the 

flow equalization pump station. The primary sedimentation facilities share a cast-in-place concrete 

structure with the headworks facility and the equalization pumping facilities. 

Flow Equalization. The flow equalization facilities consist ofthe flow equalization pump station 

and two storage tanks. The flow equalization pump station adjoins the primary effluent channel. 

The storage tanks are located south of the head works building. 

Aeration Basins and Blower Building. The South Bay WRP uses the air activated sludge process 

with an anoxic selector zone. The aeration basins are cast in place reinforced concrete tanks. The 

aerobic portion of each basin operates as a single pass, plug flow reactor capable of achieving full 

nitrification. The nitrified mixed liquor is returned to an anoxic zone at the influent end ofthe basins 

for denitrification. 

The blower building is an above ground single story building located adjacent to the aeration basins 

that houses the aeration air blowers along with the channel blowers and service and instrument air 

supply system. The waste activated sludge pump station is integral with the aeration basins structure. 

The WAS wet well receive either mixed liquor from the mixed liquor channel or returned activated 

sludge pumped from the secondary clarifiers. WAS pumps are located in a dry pit adjacent to the 

WAS wet well and will pump WAS to the interim sludge pump station. 

Secondary Clarification. The secondary clarification process removes suspended solids from the 

mixed liquor process flow from the aeration basins. Supernatant clarified effluent flows out ofthe 

clarifiers through launders. The clarified effluent is either pumped to the tertiary treatment facilities 

or is discharged to the South Bay Ocean Outfall. Settled solids are collected in a sludge hopper in 

each clarifier, thickened by gravity, then pumped from the hoppers to the aeration process {as RAS) 

or are discharged as WAS back into the Metro System for treatment at the Point Lorna WTP. 

The secondary sedimentation facilities share a cast-in-place concrete structure with the tertiary 

filtration facilities. The secondary effluent channel adjoins the filter influent channel. The space 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A -35 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


below the channels between the clarifiers and the filters houses the return activated sludge pumps 

and the filter piping. The tertiary intermediate pump station and the plant drainage pump station are 

integral with the clarifier/filter structure. The WAS pump station is located in the aeration basins 

structure. 

Tertiary Filters. Depending upon recycled water demands, some or all of the secondary effluent 

flow is pumped to the tertiary filtration system. Filter influent is pretreated with alum or ferric 

chloride and/or polymer chemical addition and static mixing for coagulation. The effluent is filtered 

using deep bed mono-media filters of cast-in-place concrete construction. The filters are 

backwashed with air and water. Backwash water is pumped to the filters from the effluent pump 

station. Waste backwash water is temporarily held in a waste backwash storage tank adjacent to the 

filters and pumped back to the primary sedimentation influent channel at a constant rate. 

The filtration facilities share a common cast-in-place concrete structure with the secondary clarifiers. 

The secondary effluent channel adjoins the filter influent channel. The return activated sludge pump 

and the filter gallery share a common space in the structure under the channels. The filter feed pump 

station is located on the eastern side of the secondary clarifier structure at the secondary effluent 

channel. The filters, waste backwash water storage tank, coagulation room, air scour blower room, 

and filter control room are part of the filtration structure. The filter backwash pumps and the 

possible future filter surface wash pumps are located in the effluent pump station. 

Ultraviolet Disinfection. South Bay WRP recycled water is disinfected using an ultraviolet (UV) 

disinfection process. The medium-pressure, high intensity UV disinfection process was designed in 

accordance with the State Department of Health Services (DHS) UV Disinfection Guidelines for 

Wastewater Reclamation. Sodium hypochlorite is added after UV disinfection to maintain a chlorine 

residual. 

Air Emissions/Odor Control. The South Bay WRP odor control system includes two-stage 

scrubber system consisting of a packed tower chemical scrubber followed by an activated carbon 

scrubber. The chemical scrubber removes 90 percent or more ofthe H2S concentration. Caustic and 

hypochlorite solutions are used as the principle scrubbing agents in the packed tower scrubber. This 

unit is followed by an activated carbon scrubber using a dual bed. The activated carbon scrubber 

consistently removes 95 percent ofthe remaining H2S and most other organic odors remaining after 

wet chemical scrubbing. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-36 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Solids Disposal. Solids generated by the South Bay WRP treatment processes are discharged back 

into the SMI via an 8-inch diameter pipeline for conveyance to and removal at the Point Lorna WTP. 

South Bay Ocean Outfall. The South Bay Ocean Outfall is jointly-owned by the International 

Boundary and Water Commission (U.S. Section IBWC) and the City of San Diego. The outfall 

discharges wastewater from both the South Bay WRP and from the IBWC=s International 

Wastewater Treatment Plant. 

The outfall has an average daily flow capacity of 174 million gallons per day (mgd) and a peak flow 

capacity of333 mgd. The City ofSan Diego has purchased use ofup to 40 percent ofthe outfall (up 

to 74 mgd average daily flow capacity and 133 mgd ofpeak flow capacity). The remaining outfall 

capacity will be used by the International Wastewater Treatment Plant. The South Bay Ocean 

Outfall includes an underground tunnel from the western terminus ofthe South Bay Land Outfall to 

roughly 13,500 feet offshore, where it surfaces and continues along the sea floor ending in a Y

shaped structure and two diffuser legs approximately 3.5 miles offshore at a depth ofabout 95 feet. 

A.2.6 Centralized Wastewater Operations Controls 

The City's Central Operations and Management Center (COMC) features a distributed 

instrumentation, control, and data communications system that integrates monitoring and control of 

the treatment, storage, metering, and pumping facilities in the Metro System and the City of San 

Diego's wastewater system. Ultimately, more than 200 facilities will be monitored and controlled 

either from the Distributed Control System at each facility or from the COMC control room. 

The system integrates all facility support automation systems such as fire alarm, management 

information systems, electronic operations and maintenance manuals, card access systems, process 

control training simulators, and energy management systems. Presently, the Metro System facilities 

that are monitored and controlled from COMC include: 

• the Point Lorna WTP, 

• the North City WRP, 

• the MBC, 

• Pump Station Nos. 1 & 2, and 

• the Pe:fiasquitos Pump Station. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-37 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


A SCAD A (supervisory control and data acquisition) system is integrated within the monitoring and 

control system. This system currently monitors 12 of the City of San Diego's municipal pump 

stations and monitors and controls valve stations using spread-spectrum radio communication. In the 

future, this system will include all ofthe City's pump stations and a total ofmore than 1 00 facilities. 

COMC is located at the Metropolitan Operation Center II (MOC II) in the Kearny Mesa area. A 

Department Information Network, using a City-owned fiber optic cable network, provides remote 

monitoring, control and communications ofall remote facilities from COMC. Although each facility 

also has a control room, COMC has full control capability for each facility, and has an operator on 

duty 24-hours a day to provide either back -up for the facility operators, or full remote control without 

a local operator. 

COMC has two custom-designed operations consoles, with 10 SUN computer workstations, printers, 

telephone and radio communications, and closed-circuit television controls. Four 72-inch projection 

displays on the front wall of the control room provide additional monitoring. The operator 

workstations provide graphical representations ofthe treatment process at each facility. Real-time 

information is continuously displayed and updated every second. To aid in operator training, and to 

provide quick identification of process areas, many of the screen graphics use realistic isometric 

(three-dimensional) drawings of the buildings, with cutaway views of the equipment inside. 

Altogether, more than 1200 graphics are available, organized with links between graphics to make 

retrieval and access easy. To avoid having separate closed circuit television monitors, the camera 

views appear within a movable window on the process displays. 

A.2.7 Summary of Chemical Use at Metro System Facilities 

Table A-6 (pages A-39) summarizes chemicals used at Metro System pump stations. As shown in 

Table A-6, chemical use at Metro System pump stations is primarily for odor control, although 

chemicals added at Pump Station No.2 also assist flocculation at the Point Lorna WTP. 

Table A-7 (page A-40) summarizes chemicals used at Metro System treatment and solids handling 

facilities, including application points, typical dose rates, and the purposes ofthe chemical use. As 

shown in Table A-7, chemical use at MBC is for odor control and flocculation. Chemical use at the 

Point Lorna WTP, North City WRP, and South Bay WRP is for odor control, 

coagulation/flocculation, turbidity control, algae control, and filament control. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A -38 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-6 

Ferrous Chloride 

Sodium Hydroxide 

Sodium Hypochlorite 

Ferric Chloride 

Hydrogen Peroxide 

Sodium Hydroxide 

Sodium Hypochlorite 

Hydrogen Peroxide 

Influent wetwell 

Odor scrubber(s) 

Odor scrubber(s) 

Influent wetwell 

Influent wetwell 

Odor scrubber( s) 

Odor scrubber(s) 

Influent wetwell 

Sulfide control in wastewater 20-30 mg!L 

Odor control 2-3 gpd 

Odor control 0.5- 1 gpd 

Flocculation at Point Lorna WTP 0-15 mg/L 

Iron recovery and ferric reduction at 
0-5 mg!L

Point Lorna WTP 

Odor control 5 gpd 

Odor control 25-30 gpd 

Regenerate iron salts for coagulation 0-5 mg/L 

Influent wetwell Odor control force main 450 gpd Ferrous chloride 

Odor scrubber(s) 1 gpdSodium hydroxide Odor control 

Odor control 3-5 gpd Sodium hypochlorite Odor scrubber(s) 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-39 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


TableA-7 

Ferric chloride Feed flow/centrifuges 

Ferrous chloride Digester in service 

Mannich polymer Feed flow/centrifuges 

Sodium hydroxide Wet scrubbers 

Sodium hypochlorite Wet scrubbers 

Anionic Polymer Aeration Effluent Channel 

Sodium Hydroxide Influent PS!headworks/primary 

Ferric Chloride Sludge pump station 

Hydrochloric Acid 31% Influent PS /headworks/primary 

Sodium Hypochlorite Influent PS!headworks/primary 

Sodium Hypochlorite Filter effluent 

Caustic Soda Odor tower wet scrubber 

Ferric Chloride Parshall flumes 

Ferrous Chloride Sludge blending tank 

Hydrogen Peroxide Y structure upstream 

Salt Water softener 

Alum (poly-alum) Tertiary filters main influent line 

Sodium hydroxide Odor control wet scrubbers 

Sodium hypochlorite Odor control wet scrubbers 

Sodium hypochlorite UV influent channel 

Sodium hypochlorite Header lines 

Sodium hypochlorite RAS header lines 

Flocculation and scale control 39 mg!L 

Control ofhydrogen sulfide gas 310 mg/L 

Flocculation 2.4 mg!L 

Odor control, adjust ORP1 1014 mg/L 

Odor control, adjust pH 1790 mg/L 

Turbidity control 60 lbs/day 

Odor control 30 gpd 

Odor control 500 gpd 

Odor control 7.8 gpd 

Odor control 300 gpd 

NC disinfection 1500 gpd 

Odor control ORP>575 

Coagulation 13-24 mg/L 

Hydrogen sulfide control at digesters 475-900 mg/L 

Regenerate iron salts for coagulation 0-5 mg/L 

Odor control 500 lbs/day 

Coagulant aid/turbidity control lOmg/L 

Odor control >9.0 units 

Odor control ORP1 >575 

Algae control 5 mg!L 

Odor control 10 mg/L 

Filament control 1 mg/L 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-40 and 30l(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


A.2.8 Secondary Treatment Studies 

While this 301(h) application is based on maintaining advanced primary treatment at the Point Lorna 

WTP, the City has performed feasibility and pilot plant studies to assess means of achieving 

compliance with secondary treatment standards at the Point Lorna WTP. In 2005, the City 

completed an assessment entitled: Biological Aerated Filter Pilot Study Report (Brown and Caldwell 

and City ofSan Diego, June 2005). The study assessed the biological aerated filter (BAF) process as 

a potential means of providing space-effective secondary treatment at the Point Lorna WTP. 

Pilot testing conducted as part of the study confirmed that BAF technology is capable ofpolishing 

advanced primary effluent sufficiently to comply with federal secondary treatment standards for TSS 

and CBOD (carbonaceous BOD) under both wet weather and dry weather conditions. During pilot 

tests conducted under a range ofload conditions, the BAF process reduced Point Lorna WTP effluent 

TSS concentrations to below 30 mg/1 and reduced 30-day average CBOD concentrations to 25 mg/1 

or less. The pilot studies also demonstrated that the BAF process would result in a 2-log or more 

reduction in total coliform, fecal coliform, and enterococcus. 

The 2005 Brown & Caldwell study (and associated subsequent work) assessed alternative BAF 

processes and configurations for incorporating BAF technology into existing Point Lorna WTP 

facilities. The studies also assessed BAF costs, siting issues, and operational/implementation issues. 

The studies concluded that the BAF process would generate approximately 170,000 pounds per day 

of additional biosolids. 

The studies concluded that BAF facilities could be sited within the existing Point Lorna WTP 

footprint, but this would require onsite pumping. (Flows currently travel by gravity through the 

advanced primary wastewater treatment processes.) Secondary treatment operations under this BAF 

configuration would entail significant electrical power needs. The Point Lorna WTP is currently a 

net energy producer. All Point Lorna WTP power needs are currently supplied by an onsite 

cogeneration facility, and excess power (averaging approximately 155 megawatt-hours per day) is 

sold to SDG&E. IfBAF secondary treatment facilities are constructed within the current Point Lorna 

WTP plant site, Point Lorna WTP energy needs would increase by approximately 400 megawatt

hours per day, and the Point Lorna WTP would have to import approximately 250 megawatt-hours 

per day of electrical power from the local grid. 

While the technical feasibility ofreducing Point Lorna WTP effluent BOD and TSS concentrations 

has been demonstrated, the City does not currently have any plans to incorporate BAF technology at 

the Point Lorna WTP. The City also does not have any current plans to further assess environmental 

consequences (e.g. increased power consumption, carbon emissions, chemical use, traffic) associated 

with implementing BAF at the Point Lorna WTP. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-41 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


A.3 PROJECTED WASTEWATER FLOWS AND LOADS 

This section presents the projected wastewater flows and loads for the Metro System service area 

through the year 2027. Flow projections include both average annual daily flows and peak wet 

weather flows. Wastewater loads are projected for total suspended solids (TSS) and biochemical 

oxygen demand (BOD). These projections, considered along with the capacities ofexisting facilities 

and the anticipated requirements of future NPDES permits, form the basis for planning of future 

Metro System facilities discussed in Section A.4. 

A.3.1 Projected Wastewater Flows 

MWWD annually prepares updates for two sets ofMetro System wastewater flow projections. The 

first set of flow projections is developed for long-range facilities planning, and projected flows are 

based on population projections and long-term wastewater unit flow generation rates. The City also 

prepares annual flow projections that are used for developing short-term revenue projections. Flow 

projections developed for short-term revenue projections are based on extrapolation ofrecent short

term flow trends. 

Population Projections. Flow and load projections for both ofthese flow projection scenarios are 

developed on the basis of population forecasts adopted by the San Diego Association of 

Governments (SANDAG). Population within the Metro System service areas has increased from 

approximately 1,740,000 (1990 Census) to approximately 1,927,000 (2000 Census), representing an 

annual growth rate of 1.07 percent from 1990 to 2000. SANDAG' s population forecast for the next 

20 years (2008-2027) is presented in Table A-8 (page A-43). 

As shown in Table A-8, SANDAG projects the annual growth rate to gradually decline as urban land 

available for development approaches buildout by 2030. The increase in Metro System population 

between 2008 and 2027 is estimated at approximately 400,000 representing a total increase of 19 

percent. Areal redevelopment and population densification are expected to occur to accommodate 

further long-term growth. 

Long-Range Facilities Planning Flow Estimates. Flow projections developed for long-range 

facilities planning are based on adopted regional population projections and long-term Metro System 

unit wastewater generation data (daily flow per capita). In developing the long-term facilities 

planning flow estimates, year-to-year variations in wet-weather season infiltration and inflow (III) are 

averaged out to eliminate bias associated with short-term variations. Table A-8 (page A-43) presents 

flow and load projections developed for facilities planning purposes. As shown in Table A-8, total 

Metro System wastewater flows are projected at 244 mgd by 2027. 

City of San Diego NPDES Permit Application 

Metropolitan Wastewater Dept. A-42 and 301(h) Application 




November 2007 Metropolitan Sewerage System 

Appendix A Facilities and Operations 


Table A-8 
Metro System Service Area Population, Flow, and Load Projections 

:t!or Long-Term Facilities Planning 
Total Metro System 

Total Metro System Loads J Projected PLOO Discharge 
Metro System 

Flows 
Year Population(a) Average Peak TSS (d) BOD (d) Projected Tss<f) 

Flow(b) Flow<c) (metric tons (metric tons Flow(e) (metric tons per 
(mgd) (mgd) per year) per year) (mgd) year) 